
 
 

City of Hamilton
PUBLIC WORKS COMMITTEE

AGENDA
 

Meeting #: 24-008
Date: June 17, 2024
Time: 1:30 p.m.

Location: Council Chambers
Hamilton City Hall
71 Main Street West

Carrie McIntosh, Legislative Coordinator (905) 546-2424 ext. 2729

Pages

1. CEREMONIAL ACTIVITIES

1.1 June 16 – 22 is Waste and Recycling Workers Week!

2. APPROVAL OF AGENDA

(Added Items, if applicable, will be noted with *)

3. DECLARATIONS OF INTEREST

4. APPROVAL OF MINUTES OF PREVIOUS MEETING

5. COMMUNICATIONS

6. DELEGATION REQUESTS

6.1 Jake Maurice respecting the HSR Front Boarding Policy (In Person) (For
today's meeting)

4

7. DELEGATIONS

7.1 James Kemp respecting concerns regarding the HSR's front door entry
[...]
infrastructure renewal into the future.
� What impacts will this request have on the community or organization, in terms of 
service delivery, legal or policy requirements, daily operations or customer 
service? This position will assist in supporting the needs maintaining our capital program, ensuring our facilities meet regulatory compliance expectations, create more 
reliable assets to provide drinking water, wastewater and storm services to the public. 
� What will be the risk, impact or consequence if the request is not approved?  If the Capital SPM position is not approved, the program will not be able to operate as 
planned, resulting in these delay of the implementation, and certain aspects of this program will be not be supported. Not having this support, there is the potential for HW's 
capital improvements to vertical infrastructure would be at risk, resulting in stations failing unexpectedly. 

Not having this dedicated position will significantly increase risks including schedule and variances for the program, which has project timelines that are estimated to carry 
through to 2035 for the construction of both WTP Phases 2A & 2B.
� What impacts will this request have on the community or organization, in terms of 
service delivery, legal or policy requirements, daily operations or customer 
service? Increased risk of infrastructure failure is accompanied by increased risk of regulatory non-compliance, fines, and exposes the City to significant liability. Mayor and 
Council, and senior members of City staff may also be exposed to personal liability under the Standard of Care Provisions within the Ontario Safe Drinking Water Act. 
� What will be the risk, impact or consequence if the request is not approved? if this request is not permitted, it would impact the existing water, wastewater and 
stormwater capital program resulting in increased risk of infrastructure failures, loss of water, wastewater or stormwater services, adverse public health impacts, adverse 
environmental impacts, and requiring expensive and unplanned emergency interventions.

Appendix A to Report PW22078(a) 
Page 7 of 8

Page 22 of 298



4. Performance Measures:
Performance Measures will be based on the following:
� Is there baseline data available? KPI targets for monitoring cashflows, schedules and budgets are currently in place.
� What target(s) in relation to a baseline demonstrate progress in achieving the expected outcome(s) of the request? Established KPI targets and outcomes 
include meeting the estimated project schedule and budget established in 2024 rate budget process. The performance will be measured, tracked and updated on a monthly 
basis.
� How will the performance of this request be measured and evaluated? The performance of the Manager will be measured on the overall success of the Water 
Treatment Plant Capital program KPI target expectations, along with successful management of the staffing complement.

Appendix A to Report PW22078(a) 
Page 8 of 8

Page 23 of 298



Woodward 3rd Party Review – 
Constructability and Construction 
Phasing Review

June 19, 2023 

Prepared for: 

City of Hamilton 

Prepared by: 

Stantec Consulting Ltd. 
100-300 Hagey Boulevard
Waterloo ON   N2L 0A4

165640394 

Appendix "B" to Report PW22078(a) 
Page 1 of 91

Page 24 of 298



Revision Description Author Quality Check Approved By 

0 Draft 
HH 
BW 
PK 

3/20/2023 DP 
NM 3/21/2023 MK 4/6/2023 

1 Final HH 5/5/2023 BW 
NM 6/2/2023 MK 6/19/2023 

Appendix "B" to Report PW22078(a) 
Page 2 of 91

Page 25 of 298



EXECUTIVE SUMMARY 

Stantec Consulting Ltd. was retained by the City of Hamilton (City) to conduct a 3rd party review of the 
proposed Phase 2 upgrades at the Woodward WTP. Recently, the City has undertaken a number of studies 
related to the Phase 2 upgrades project.  

This report focuses on the risks and considerations associated with the large-scale construction activities and 
heavy civil construction related to the Woodward WTP Phase 2 project, particularly on the major construction 
areas including the sedimentation tanks and pre-treatment system, filter building, and new UV building.  In 
addition, the team considered whether certain portions of the work could be deferred to a future phase to 
reduce the scope of the Phase 2 upgrades or defer capital expenditures. The report concludes the following: 

1. The conceptual design development was completed with consideration for a pre-treatment
clarification process. A thorough review of alternative pre-treatment technology (Dissolved Air
Flotation) is currently underway and will be completed prior to issuing an engineering request for
proposal for the Phase 2 upgrades.

2. The contract should be split into a Phase 2A and Phase 2B. This will allow additional time to evaluate
and design the appropriate pre-treatment system and provide Operations with the ability to prioritize
the UV and filter upgrades which ultimately protect public health most.

3. A hydraulic stress test prior to construction was recommended. The City and Stantec completed this
testing on March 27, 2023. This testing provides the plant with information to quantify the ability of the
various filter effluent channels to accommodate higher flowrates that may be seen during the
proposed construction sequence.

4. Several constructability considerations should be further reviewed by the City, including UV conduit
tie-in points, sedimentation tank structural works, and filter-to-waste (FTW) piping.  The UV conduit
and sedimentation tank structural works in particular will require long periods of downtime at the
plant.

Appendix "B" to Report PW22078(a) 
Page 3 of 91

Page 26 of 298



Table of Contents 

EXECUTIVE SUMMARY ............................................................................................................ I 

1.0 INTRODUCTION AND BACKGROUND INFORMATION ............................................. 1.1 

2.0 SUMMARY OF PLANNED PHASE 2 UPGRADES ...................................................... 2.1 
2.1 LOW LIFT PUMPS ....................................................................................................... 2.1 
2.2 PRE-TREATMENT ....................................................................................................... 2.2 

2.2.1 Rapid Mixing and Flocculation ..................................................................... 2.2 
2.2.2 Sedimentation ............................................................................................. 2.2 

2.3 FILTRATION ................................................................................................................ 2.3 
2.4 DISINFECTION ............................................................................................................ 2.3 
2.5 SUMMARY OF EXISTING SCHEDULE ....................................................................... 2.3 

3.0 INITIAL EVALUATION OF UPGRADES ...................................................................... 3.1 
3.1 EVALUATION ............................................................................................................... 3.1 

3.1.1 Low Lift Pumping ......................................................................................... 3.2 
3.1.2 Sedimentation ............................................................................................. 3.2 
3.1.3 Filtration ...................................................................................................... 3.5 
3.1.4 Disinfection ................................................................................................. 3.5 

3.2 OPPORTUNITIES TO DELAY OR MODIFY CERTAIN PROPOSED UPGRADES ....... 3.5 
3.2.1 Preliminary Review of Dissolved Air Flotation ............................................. 3.8 

3.3 HYDRAULIC STRESS TESTING ................................................................................. 3.9 

4.0 CONSTRUCTABILITY CONSIDERATIONS ................................................................ 4.1 
4.1 UV BUILDING .............................................................................................................. 4.1 
4.2 SEDIMENTATION TANKS ........................................................................................... 4.4 
4.3 FILTER MODIFICATIONS ............................................................................................ 4.5 

5.0 RECOMMENDATIONS AND CONCLUSIONS ............................................................ 5.1 

6.0 REFERENCES ............................................................................................................. 6.1 

LIST OF TABLES 
Table 3-1: Initial Evaluation of Upgrades .................................................................................. 3.1 
Table 3-2: 2016 CH2M Capital Implementation Plan Summary Report Pre-Treatment 

Evaluation .................................................................................................................. 3.4 

Appendix "B" to Report PW22078(a) 
Page 4 of 91

Page 27 of 298



LIST OF FIGURES WITHIN THE REPORT 
Figure 2-1: Low Lift Pump Configuration .................................................................................. 2.2 
Figure 2-2: Summary of Existing Construction Schedule .......................................................... 2.4 
Figure 3-1: Possible Optimized Phase 2 Construction Schedule .............................................. 3.7 
Figure 4-1: Proposed UV Building Infrastructure and Layout (Source: AECOM 

Conceptual Design, 2021) ......................................................................................... 4.2 
Figure 4-2: Alternative Conduit Connections (Drawing Source: AECOM Conceptual 

Design, 2021) ............................................................................................................ 4.3 
Figure 4-3: Proposed Sedimentation Tank Structural Works (Source: AECOM 

Conceptual Design, 2021) ......................................................................................... 4.5 
Figure 4-4: Filter and Lower Pipe Gallery Drawing (Source: Woodward WTP: 1931 and 

1957 drawing set) ...................................................................................................... 4.5 
Figure 4-5: FTW Piping Conceptual Design (Source: CH2M Filter-to-Waste report, 2021) ....... 4.6 
Figure 4-6: Filter Gallery Congestion ........................................................................................ 4.7 

LIST OF APPENDICES 

APPENDIX A – WORKSHOP NO.1 POWERPOINT SLIDES 

APPENDIX B – WORKSHOP NO.1 MEETING SUMMARY 

Appendix "B" to Report PW22078(a) 
Page 5 of 91

Page 28 of 298



1.0 INTRODUCTION AND BACKGROUND INFORMATION 

The Woodward Water Treatment Plant (WTP) provides potable water for the City of Hamilton and some 
communities of Halton and Haldimand. The plant was originally constructed in 1931 and expanded in the 
late 1950s. The treatment process includes intake chlorination for zebra mussel control and pathogen 
inactivation, screening, pre-chlorination for pathogen inactivation, coagulation with polyaluminum chloride 
(PACl), flocculation, conventional gravity sedimentation, granular activated carbon (GAC) filtration, post-
filter chlorination/ammoniation for residual maintenance by chloramination, and fluoridation.  

In 2016, CH2M HILL (now Jacobs) completed a process unit performance review of the Woodward WTP 
to review performance of the existing unit processes, identify operational constraints and identify capacity 
or hydraulic restraints1. The review found the following: 

• Pre-Treatment and Sedimentation: performance as measured by settled water turbidity
appeared to be adequate. The sedimentation tanks were operating at an average flow of 250
MLD and it was expected that this performance could not be maintained or sustained at higher
plant flows or during high raw water turbidity events. Operations strategy is to shut down the plant
when raw water turbidity is elevated.

• Filtration: based on historical data from 2013, the plant is meeting the treatment criterion for the
filters of ≤ 0.3 NTU 95% of the time in individual filter effluent turbidity readings, but not all filters
are able to meet the performance objective of ≤ 0.1 NTU in 100% of individual filter effluent
turbidity readings in a calendar month suggesting compliance with future regulations may be a
vulnerability. Filter loading rates were well below the 2014 max day flows of 650 MLD; the filters
will be increasingly vulnerable due to increasing water demands and resulting filter loading rates,
increasingly poor performance of sedimentation tanks as production rates increase and changing
turbidity profile of the source water.

• Disinfection: pre-chlorination is required to achieve Giardia inactivation. Post-filter inactivation
for primary disinfection is not feasible due to the limited capacity of the existing clearwells.

In general, it is expected that the estimated 2041 target plant production of 650 MLD could be achieved at 
low source water turbidity (≤ 5 NTU). At sustained moderate raw water turbidity levels (5 – 15 NTU), the 
plant capacity was expected to be 500 MLD or less. At sustained high raw water turbidity levels (≥ 30 
NTU), the plant capacity is expected to be 300 MLD or less.  

The 2016 report recommended the priority be upgrades to sedimentation, filtration and primary 
disinfection based on physical condition, capacity and design/performance limitations.   

1 Woodward Avenue WTP Final Summary Report – WTP Capital Works Implementation Plan. CH2M. April 2016. 

Appendix "B" to Report PW22078(a) 
Page 6 of 91

Page 29 of 298



In 2017, the City commenced the engineering and construction to complete Contract 1 of the upgrades to 
the WTP by completing immediate needs works, including the following: 

• Replacement of rapid and flocculation mixers for both modules 

• Installation of PACl injection points to the rapid mixing tanks 

• Replacement of GAC media in all filters 

• Installation of new filter underdrains and provision for future air scour capabilities in Filter No. 7, 
and new sand and GAC media for Filter No. 7 

• Replacement of filter inlet and waste drain gates for all filters 

• Replacement of clearwell gates 

• Rehabilitation of the chemical/stores building  

• Construction of an interconnecting conduit between Clearwell No. 1 and Clearwell No. 2 

Appendix "B" to Report PW22078(a) 
Page 7 of 91

Page 30 of 298



2.0 SUMMARY OF PLANNED PHASE 2 UPGRADES 

Section 2 of this report summarizes plant upgrades recommended by AECOM and Jacobs in prior 
reports.  

The AECOM 2022 Conceptual Design Report for Contract 2 of the upgrades reported a substantially 
increased opinion of capital cost. The AECOM report indicates the reason for the high cost is due to the 
size of the plant, not the number of processes requiring improvements2. The Contract 2 upgrades include 
the following: 

• Low lift pumps: replace three of the four existing pumps in low lift pump spots #1 – 4 with three
(two variable speed, one constant speed) pumps, replace the starters for the two existing large
constant speed pumps with VFDs, relocate existing pump 1 to pump 5 or 6.

• Rapid mixing and flocculation tanks: raise the roof slab of the rapid mixing tanks and flocculation
tanks No. 1 and 2, construct an additional third-stage flocculation tank within the sedimentation
tank, relocate starters and mixers; install VFDs for all flocculation mixers.

• Sedimentation tanks: install plate settlers within sedimentation tanks no. 1 and 2, demolish roof
slab of sedimentation tanks no. 1 and 2 and construct a superstructure above the plate settler
zone, install automated sludge removal systems, construct and demolish a temporary
sedimentation tank No. 5 with temporary relocation of existing access road.

• Filtration: replace the underdrains in 22 filters, replace the GAC and sand media in 24 filters,
refurbish 22 filters, construct two backwash tanks and install backwash pumps within the UV
building, install duty blowers within the UV building and air scour headers to the filter building,
install a dechlorination system within the UV building.

• UV Building: construct a UV building to house a UV vault with up to six 1200 mm diameter UV
trains, sized for future UV oxidation reactors, but installed with disinfection reactors, construct two
new chlorine contact tanks with serpentine baffles, and incorporate the backwash and air scour
systems within the new building.

2.1 LOW LIFT PUMPS 

The AECOM 2020 hydraulic analysis of the low lift pumping station3 indicated that the existing low lift 
pumps would be sufficient to supply the 2041 maximum flow demand of 650 MLD, even if the hydraulic 
water level in the sedimentation tanks were to increase by 3 m. However, additional duty pumps would 
need to be installed to guarantee the water supply for the ultimate maximum flow scenario. The pumping 
capacity assessment was conducted using the supplier pump curves; the pumps were not field tested. 

2 Woodward Avenue WTP Upgrades Conceptual Design Report Rev. 1. AECOM. September 2, 2022. 
3 Woodward Avenue WTP – LLP Capacity Assessment Technical Memorandum. AECOM. December 8, 2020. 

Appendix "B" to Report PW22078(a) 
Page 8 of 91

Page 31 of 298



The current pump configuration (four pumps available on the west side but only two pumps available on 
the east side as per Figure 2-1) does not allow maximum flows to be pumped through both the east and 
west raw water pipes. The upgrades will provide an even flow split capability between each side of the 
WTP. According to the conceptual design schedule, the LLPS upgrades are scheduled to be completed 
between August 2028 through July 2029.  

 

Figure 2-1: Low Lift Pump Configuration 

2.2 PRE-TREATMENT 

2.2.1 Rapid Mixing and Flocculation 

According to the Jacobs capacity assessment, the flocculation tanks do not have capacity for max flows 
under cold weather conditions for the flowrates projected through 2041. Jacobs recommended a tertiary 
stage be added to the two existing stages to achieve at least 30 minutes of detention time year-round. 
Raising the roof in the rapid mix / flocculation area is also required to accommodate the changing 
hydraulic grade line associated with the sedimentation upgrades. 

2.2.2 Sedimentation 

Jacobs also noted that the sedimentation process at the Woodward WTP is significantly undersized and 
limits production capacity. Adverse raw water quality events cannot be effectively treated, leading to a 

Appendix "B" to Report PW22078(a) 
Page 9 of 91

Page 32 of 298



downstream impact and increased stress on filtration. Lamella plates were selected as the preferred 
technology to increase sedimentation capacity. A 5th temporary sedimentation tank was proposed by 
Jacobs to maintain capacity during construction. It is proposed to construct a temporary 5th underground 
sedimentation tank with plates, with a capacity of 95 MLD. To construct the tank, the current access road 
will need to be rerouted. There will be significant periods of time during which sedimentation tanks 1 and 
2 will both need to be shutdown to accommodate the proposed works to tank 1.  

The sedimentation tank work is scheduled to occur between November 2027 and December 2034, with 
the balance of civil works bringing the projected completion date to March 2035. The overall 
sedimentation tank upgrades are the critical path and will take approximately eight (8) years based on the 
current approach.  

2.3 FILTRATION 

CH2M (now Jacobs) noted that the current filters have sufficient capacity to achieve max day flows 
through 2041, but the existing underdrains are in increasingly poor condition and are resulting in a 
reduced treatment capacity4. The GAC media is to be replaced every 4 years as pre-chlorination is 
exhausting the GAC more quickly, having the potential to compromise the taste and odour (T&O) control 
strategy. Refurbishment of the filters and underdrains should address the honeycombing, cracks, spalling, 
stains and surface erosion occurring. Implementation of air scour will improve the limited filter media 
cleaning during backwashes. The current filter upgrades schedule has periods of time during which two 
filter quadrants will be offline for an extended period. The filter upgrades are currently scheduled to occur 
between October 2028 and June 2031.  

Filter-to-Waste has been proposed for diversion of initial high-turbidity spike in filtered water after a 
conventional backwash and to reduce the risk of water quality breaches after a backwash or longer 
periods of filter inactivity. Filter-to-Waste is not currently included in the conceptual design or schedule for 
the Phase 2 upgrades, but should be completed in conjunction with the filter upgrades and UV building. 

2.4 DISINFECTION 

The primary driver for disinfection upgrades is capacity; in the event of a pre-chlorination failure, the plant 
is not able to rely on post-filter chlorination to provide adequate CT. The UV building and two new 
chlorine contact tanks are currently scheduled to be completed between December 2027 through 
December 2031. 

2.5 SUMMARY OF EXISTING SCHEDULE 

A high-level summary of the existing schedule as presented in the AECOM CDR is presented in Figure 
2-2. Significant overlapping works are likely to increase complexity of construction and increase
constructability risks.

4 Woodward Avenue WTP Study Final Summary Report – WTP Capital Works Implementation Plan. CH2M. April 
2016. 

Appendix "B" to Report PW22078(a) 
Page 10 of 91

Page 33 of 298



Figure 2-2: Summary of Existing Construction Schedule 

Appendix "B" to Report PW22078(a) 
Page 11 of 91

Page 34 of 298



3.0 INITIAL EVALUATION OF UPGRADES 

3.1 EVALUATION 

Based on an initial review of the proposed upgrades, Stantec agrees with the requirement for upgrades to 
low lift pumping, sedimentation, filtration, and disinfection as outlined in Table 3-1.  

Table 3-1: Initial Evaluation of Upgrades 

Process 
Upgrade 

Justification Stantec Review 

Capacity Regulation 
Operational 
/ Risk to 
Treatment 

Level of 
Agreement 
(1 – 3) 

General Review 
Comments 

Low Lift 
Pumping √ 3 

Agreement with 
proposed changes to 
improve operational 
flexibility. 

Sedimentation 

√ √ √ 3 

Required for future 
capacity and flexibility 
given current MECP 
restriction and 
demands. Requires 
further evaluation of 
optimization versus 
new technology and 
staging. 

Filtration 

√ √ √ 3 

Prioritize upgrades to 
help meet regulatory 
filter turbidity 
requirements and 
public health 
protection. 

Disinfection 

√ √ 3 

Prioritize upgrades for 
public health 
protection and 
operational flexibility. 

√ Moderate level of agreement 

√ Strong level of agreement 

Appendix "B" to Report PW22078(a) 
Page 12 of 91

Page 35 of 298



3.1.1 Low Lift Pumping 

The current pump configuration (four pumps available on the west side but only two pumps available on 
the east side) does not allow maximum flows to be pumped through both the east and west raw water 
pipes. The upgrades will provide an even flow split capability between each side of the WTP, allowing the 
full 2041 peak flows of 650 MLD to be pumped through a single water delivery pipe and treated through 
Module 1. However, plate settler upgrades to Tanks 1 and 2 in Module 1 will continue to limit flow through 
Module 1 to a maximum instantaneous flow rate of 548 MLD. Without the pumping upgrades, flow 
through Module 1 is limited to 500 MLD, assuming the flowmeter control valve is 100% open and Lake 
Ontario water levels are low. The LLP upgrades will also provide the capacity required to treat the 
ultimate maximum day flows of 909 MLD. 

Stantec agrees with the recommendation made by AECOM to complete pump performance testing to 
determine the actual pump curves. The LLP assessment by AECOM was completed based on theoretical 
expected pump performance. The LL pumping requirements will vary depending on the final solution for 
[...]
treatment such that sufficient contact time is 
provided under cold water conditions with reduced 
sedimentation capacity. UV upgrades could be 
moved ahead in the schedule.  

2.3.3 

Concerns were presented regarding 
potential surcharging of the filter 
effluent channel access hatch during 
potential elevated flow scenarios 
during construction. 

Stress testing, conducted in March 2023, with one 
filter quadrant offline demonstrated an operational 
bottleneck between 575 – 600 MLD due to chemical 
dosing restrictions. Surcharging in the filter effluent 
hatch was not observed during the stress test. 

4 

A risk matrix was developed to summarize the risks identified in this review, and present potential 
remediation strategies in Section 5.0. 

Appendix "C" to Report PW22078(a) 
Page 4 of 74Page 118 of 298



Table of Contents 

1.0 INTRODUCTION .......................................................................................................... 1.1 
1.1 BACKGROUND ............................................................................................................ 1.1 
1.2 PROBLEM STATEMENT ............................................................................................. 1.2 
1.3 OBJECTIVES ............................................................................................................... 1.2 
1.4 APPROACH ................................................................................................................. 1.2 

2.0 EVALUATION OF FLOW SEQUENCING AND PROCESS RISKS 
ASSOCIATED WITH UPGRADES ............................................................................... 2.1 

2.1 FLOW ANALYSIS (SCADA DATA) ............................................................................... 2.1 
2.1.1 Determination of WTP Flowrates ................................................................. 2.1 
2.1.2 Flow Selection for Risk Evaluation .............................................................. 2.4 

2.2 PLANT PERFORMANCE DESKTOP REVIEW ............................................................ 2.5 
2.2.1 Risks and Opportunities with Filter Operation .............................................. 2.5 
2.2.2 Plant Performance Review .......................................................................... 2.5 

2.3 PLANT CAPACITY RISKS ......................................................................................... 2.12 
2.3.1 Pre-Treatment / Sedimentation ................................................................. 2.13 
2.3.2 Filtration .................................................................................................... 2.15 
2.3.3 Disinfection ............................................................................................... 2.16 

3.0 OPPORTUNITIES / OPTIONS FOR POTENTIAL BACKUP SYSTEMS ...................... 3.1 

4.0 EVALUATION OF FLOW SCENARIOS ASSOCIATED WITH UPGRADES ................ 4.1 
4.1 FLOW SEQUENCING DURING VARIOUS CONSTRUCTION STAGES ...................... 4.1 
4.2 PRELIMINARY HYDRAULIC MODEL .......................................................................... 4.1 
4.3 HYDRAULIC STRESS TESTING ................................................................................. 4.3 
4.4 SECONDARY STRESS TESTING RESULTS .............................................................. 4.6 

5.0 RISK MATRIX .............................................................................................................. 5.1 

6.0 RECOMMENDATIONS AND CONCLUSIONS ............................................................ 6.1 

LIST OF TABLES 
Table 2-1: AWWA Partnership for Safe Water Turbidity Optimization Goals ............................ 2.6 
Table 2-2: Filtration Conditions with Number of Filter Quadrants Offline ................................ 2.15 
Table 2-3:  Conditions Used for Disinfection Capacity Evaluation at 450 MLD ....................... 2.17 
Table 4-1: Stress Testing Scenarios ........................................................................................ 4.4 
Table 5-1: Risk Scoring for Event Likelihood ............................................................................ 5.1 
Table 5-2: Risk Scoring for Event Consequence ...................................................................... 5.1 
Table 5-3: Woodward WTP Risk Matrix.................................................................................... 5.2 
Table 5-4: Woodward WTP Phase 2 Upgrades Risk Matrix Results ......................................... 5.3 

Appendix "C" to Report PW22078(a) 
Page 5 of 74Page 119 of 298



LIST OF FIGURES WITHIN THE REPORT 
Figure 2-1: Seasonal Total Filter Flow and Number of Filters in Service for January, 

March, July and October 2022, respectively .......................................................... 2.3 
Figure 2-2: Average and Maximum Monthly Flows Relative to Raw Water Temperature 

(2019 - 2022)......................................................................................................... 2.4 
Figure 2-3: Trendline of Raw Water Turbidity (2019 - 2022) ..................................................... 2.7 
Figure 2-4: Percentile Plot of Raw Water Turbidity (2019 - 2022) ............................................. 2.8 
Figure 2-5: Percentile Plot of Settled Water Turbidity (2019 - 2022) ......................................... 2.8 
Figure 2-6: Percentile Plot of Filter Effluent Turbidity (2021 - 2022) ......................................... 2.9 
Figure 2-7: Percentile Plot of Filter Surface Overflow Rate (SOR) in Practice (2019 - 

2022) ................................................................................................................... 2.10 
Figure 2-8: Scatter Plot of Settled Water Turbidity and Flow (2022) ....................................... 2.11 
Figure 2-9: Scatter Plot of Settled Water Turbidity and Raw Water Turbidity (2022) .............. 2.11 
Figure 2-10: Scatt Plot of Settled Water Turbidity and Temperature (2022) ........................... 2.12 
Figure 2-11: Existing Estimated Unit Process Capacities with Number of Trains Out of 

Service ................................................................................................................ 2.14 
Figure 2-12: Giardia Log-Inactivation with Increasing Flow and Reduced Sedimentation 

Capacity .............................................................................................................. 2.18 
Figure 2-13: Plant Flow Capacity Based on CT Restrictions .................................................. 2.19 
Figure 4-1 Predicted running water depths in the west filter bank (filters 1 through 12) 

effluent channel under various flowrates with a clearwell depth of 2.27 m. ............ 4.2 
Figure 4-2 Predicted running water depths in the east filter bank (filters 13 through 24) 

effluent channel under various flowrates with a clearwell depth of 2.27 m. ............ 4.3 
Figure 4-3: Filter 11 (West Bank) Stress Test Results .............................................................. 4.5 
Figure 4-4: Filter 13 (East Bank) Stress Test Results ............................................................... 4.6 

LIST OF APPENDICES 

APPENDIX A – Plant Capacity Analysis Workbook 

APPENDIX B – Flow Analysis 

APPENDIX C –  Evaluation of Alternative Clarification Technologies (including DAF) 

APPENDIX D – Process Stress Testing Analysis 

APPENDIX E – Preliminary Guidance for Optimized Filter Backwash Sequence with ETSW

Appendix "C" to Report PW22078(a) 
Page 6 of 74Page 120 of 298



1.0 INTRODUCTION 

1.1 BACKGROUND 

The Woodward Water Treatment Plant (WTP) provides potable water for the City of Hamilton and some 
communities in Halton and Haldimand. The plant was originally constructed in 1931 and expanded in the 
late 1950s. The treatment process includes intake chlorination for seasonal zebra mussel control and 
year-round pathogen inactivation, screening, pre-chlorination for pathogen inactivation ahead of pre-
treatment, coagulation with polyaluminum chloride (PACl), flocculation, conventional gravity 
sedimentation, granular activated carbon (GAC) filtration, post-filter chlorination for primary and residual 
disinfection, ammoniation to form chloramines for residual maintenance, and fluoridation. The current 
rated capacity of the WTP is 909 MLD, though the current expected maximum capacity is approximately 
500 MLD.  

In 2016, CH2M HILL (now Jacobs) completed a process unit performance review of the Woodward WTP 
to identify operational (including water quality), capacity or hydraulic restraints1. The review found the 
following: 

• Pre-Treatment and Sedimentation: It was expected that process performance could not be
maintained or sustained at plant flowrates above 250 MLD or during high raw water turbidity
events. Operations’ existing strategy is to shut down the plant when raw water turbidity is
elevated.

• Filtration: based on historical data from 2013, the plant is meeting the regulatory criterion for the
filters of ≤ 0.3 NTU 95% of the time in individual filter effluent turbidity readings; however, not all
filters are able to meet ≤ 0.1 NTU in 100% of individual filter effluent turbidity readings in a
calendar month, suggesting compliance with future regulations may be challenging. Existing
plants flowrates were well below the 2041 projected maximum day flows of 650 MLD, and it is
anticipated that future higher flow rates (and changing turbidity profile of the source water) will
challenge filtered water quality due to the combined risks of declining sedimentation process
performance and higher filter loading rates.

• Disinfection: year-round pre-chlorination is required to achieve Giardia inactivation. Post-filter
inactivation alone for primary disinfection is not feasible due to the limited capacity of the existing
clearwells.

In general, the 2016 report concluded that that the 2041 target plant production of 650 MLD could be 
achieved only under low source water turbidity (≤ 5 NTU) conditions. At sustained moderate raw water 
turbidity levels (5 – 15 NTU), the plant capacity was expected to be 500 MLD or less, and at sustained 
high raw water turbidity levels (≥ 30 NTU) the plant capacity was expected to be 300 MLD or less.  

1 Woodward Avenue WTP Final Summary Report – WTP Capital Works Implementation Plan. CH2M. April 2016. 

Appendix "C" to Report PW22078(a) 
Page 7 of 74Page 121 of 298



1.2 PROBLEM STATEMENT 

The proposed construction sequencing associated with Phase 2 upgrades at the Woodward WTP means 
some process units will experience elevated loading rates for several months. The ability of the WTP to 
continue to meet water quality and production requirements under high loading conditions requires 
review.   

1.3 OBJECTIVES 

This report reviews the proposed upgrades and preferred alternatives in terms of their ability to suit the 
desired objectives for the Phase 2 Upgrades. In addition, proposed construction staging, overall 
schedule, and potential impact to plant operations during the course of construction with respect to 
maintaining water production and achieving treatment objectives are presented. 

1.4 APPROACH 

An evaluation of flow sequencing and process risks associated with the pre-treatment, filtration, and 
disinfection upgrades is presented in Section 2. 

The possibility of a temporary mobile system for additional sedimentation capacity was reviewed in 
Section 3. 

An evaluation of flow scenarios associated with upgrades, including preliminary stress testing, is provided 
in Section 4. 

A risk matrix was developed and is shown in Section 5. 

Recommendations and conclusions are provided in Section 6. 

Appendix "C" to Report PW22078(a) 
Page 8 of 74Page 122 of 298



2.0 EVALUATION OF FLOW SEQUENCING AND PROCESS 
RISKS ASSOCIATED WITH UPGRADES 

This section presents a review of three (3) years of flow data (2019 to 2022) for each major WTP process 
unit, with the aim of evaluating process unit loading rates during future construction activities.   

By defining process unit loading requirements during construction, process bottlenecks and associated 
performance and operational risks associated with the proposed construction sequencing can be 
identified and flagged for mitigation.  

2.1 FLOW ANALYSIS (SCADA DATA) 

Stantec reviewed hourly SCADA low lift pumping (LLP) and individual filter flow data from 2019 through 
2022 as detailed below.  

2.1.1 Determination of WTP Flowrates 

Raw water low lift pump flow metering SCADA data and filtered water flow metering SCADA data were 
reviewed to assess WTP flows.  

During the data evaluation, a discrepancy between total raw water flow and total filter flow was identified 
whereby total filter effluent flow values were higher than total raw water flow values. In consultation with 
the City, it was identified that there are known problems with the accuracy of the raw water flow metering 
(refer to Appendix B for additional supporting information).  

In response to this observation, filter flows were used to evaluate flow conditions and associated process 
loading rates for all unit processes at Woodward WTP. For this reason, the following review focuses on 
filtered water SCADA data.  Seasonal filter flow data for the period 2019 through 2022 was analyzed to 
assess the total number of filters online at any one time and the corresponding total filtered flow rate; this 
data is in Figure 2-1 for one month per season in 2022. 

In addition to the data presented in Figure 2-1, the following observations were also noted form the 
review: 

• The WTP was routinely offline, which occurred at a higher frequency in July and October,

• The WTP operates at a series of somewhat fixed flow set-points of 150, 250, 350 and 400 L/s.

Given that the plant operates in frequent start-stop flow sequences suggests that the WTP flow is 
responding to an equalization feedback signal from downstream storage and demand requirements.

Appendix "C" to Report PW22078(a) 
Page 9 of 74Page 123 of 298



Appendix "C" to Report PW22078(a) 
Page 10 of 74Page 124 of 298



Figure 2-1: Seasonal Total Filter Flow and Number of Filters in Service for January, March, July and October 2022, 
respectively

Appendix "C" to Report PW22078(a) 
Page 11 of 74Page 125 of 298



To further evaluate seasonal flow operation, a scatter plot of average monthly flows and maximum 
monthly flows was created against raw water temperature for data provided from 2019 through 2022 as 
shown in Figure 2-2. 

Figure 2-2: Average and Maximum Monthly Flows Relative to Raw Water Temperature 
(2019 - 2022) 

Figure 2-2 suggests that higher average monthly flows are slightly correlated with warmer temperatures, 
and maximum monthly flows are not correlated with temperature.  

In considering future construction sequencing, the flow data indicates that it may be possible to reduce 
peak production flows and associated peak process loading rates during construction by operating the 
WTP for longer periods of time at a lower flow rate, to provide the same net production of water over time. 

The data also suggests that there may be an opportunity to extend construction activities into the summer 
months, given higher flows may not be necessary during the months from May through August. 

2.1.2 Flow Selection for Risk Evaluation 

For the purposes of evaluating process and operational risks during the proposed construction activities, 
Stantec’s aim was to identify a projected peak demand flow. 

Initially, the City provided draft projected demands for Woodward WTP showing that the peak historical 
day was approximately 490 MLD, the historic maximum day demand (MDD) was approximately 400 MLD 
or less, and the historic average day demand (ADD) was approximately 225 to 250 MLD. Additionally, the 
projected demands figure shows stabilized demand since 2012.  

Appendix "C" to Report PW22078(a) 
Page 12 of 74Page 126 of 298
[...]
3b Sedimentation 
• Incomplete evaluation 

for best available 
technology 

Design Selected technology may be 
susceptible to organics and 
algae upsets. Capacity 
achieved by proposed 
upgrades will not provide 
rated capacity with one train 
offline. Proposed technology 
could require substantial 
labor and maintenance for 
plate cleaning and/or 
operation and maintenance 
of an aeration system for 
plate cleaning which may not 
reduce labor burden 
associated with existing 
maintenance of 
sedimentation basins. 

4 3 12 

Potential to improve 
management of algae and 
organics with high-rate 
clarification technology. 
Potential to increase 
clarification capacity in smaller 
footprint making land available 
for other future potential uses 
(e.g., treatment of emerging 
contaminants). Potential to 
minimize and/or streamline 
future maintenance and 
operational procedures 
associated labor burden 
relative to existing process. 

Appendix "C" to Report PW22078(a) 
Page 39 of 74Page 153 of 298



Item 
# Component Root 

Cause Risk Likelihood Consequence Risk 
Rating 

Remediation 

3c Sedimentation 
• Cost risk regarding 

potential for significant 
concrete work  

Age There is a financial risk 
associated with the potential 
for significant concrete 
rehabilitation work within the 
existing sedimentation 
basins. 

2 3 6 

Complete recommended 
testing to confirm structural 
integrity of concrete including 
carbonation testing and pH 
testing. 

3d Temporary 5th 
Sedimentation Tank 
• Reuse of lamella 

plates 

Complexity Damage to plates in 
transport preventing reuse; 
financial 

3 2 6 

Plan for loss of 10-15% of 
modules in transport; set aside 
$240k for replacement. 

4a Filtration 
• 2 filter quadrants 

offline for a 1-month 
period 

Capacity 
limitation 

Desktop evaluation suggests 
capacity could be limited to 
320 MLD. Could result in 
short filter run times or 
additional capacity 
restrictions if several filters in 
two quadrants enter 
backwashing at the same 
time. 

5 4 20 

Modify construction plan to 
reduce amount of time with 
two filter quadrants offline. 
Push filter upgrades ahead in 
schedule to allow for operation 
of modern filter beds and 
backwash systems during filter 
capacity restrictions. Develop 
SOP for operating plant at a 
320MLD restriction with 2 filter 
quadrants online. 

4b Filtration 
• Backwash limitations 

during filter upgrades 

Capacity 
Limitation 

If a backwash is called for 
while a single quadrant is out 
of service and the plant is 
running at a high flowrate, 
the filter design loading rate 
may be exceeded.  

5 4 20 

Monitor operations for periods 
where this condition is 
expected to occur, if possible, 
increase plant throughput to 
increase supply in clearwells 
and reduce low lift pump rates 
to allow backwashing to occur 
without exceeding filter loading 
rates.  

Appendix "C" to Report PW22078(a) 
Page 40 of 74Page 154 of 298



Item 
# Component Root 

Cause Risk Likelihood Consequence Risk 
Rating 

Remediation 

5 Disinfection 
• Plant relies on pre-

chlorination 
disinfection for CT 

Capacity 
limitation 

Reduced disinfection 
capacity due to 
sedimentation upgrades 4 5 20 

Increase minimum chlorine 
residuals, count disinfection 
credits from filtration and 
clearwells. Push UV upgrades 
ahead in schedule. 

6a High lift pumps 
• Cavitation occurs at 

flows over 450 MLD 

Reported to 
be influent 
pipe size 

Inability for plant to pump 
expected flows. Note flow 
testing was conducted 
03/27/2023 and pumps were 
able to pump 600 MLD 
though cavitation was 
occurring. 

4 4 16 

Confirm root cause is size of 
influent pipes and correct as 
part of upgrades. Address 
on/off cycles, allowing the 
plant to run consistently at 
lower flow rates. 
Understand nature and 
location of noise – perform risk 
and maintenance analysis for 
continued and extended 
operation. 

6b High lift pumps 
• High lift VFDs unable 

to operate at top 
capacity during 
summer months 

Inadequate 
HVAC 

Potential forced reduction in 
high lift capacity during 
warmer months  

5 2 10 

Investigate temperature effects 
within VFD room and upgrade 
the HVAC system if 
determined cause. Potentially 
use temporary air conditioners 
if required. It is Stantec’s 
understanding that this is 
currently in design with a 
consultant. 

7 Complexity of Overall 
Conceptual Design 

Construction 
plan and 
schedule 

Delays to schedule, financial 
risk 4 3 12 

Separate construction into two 
phases, prioritizing protection 
of public health.  

 

Appendix "C" to Report PW22078(a) 
Page 41 of 74Page 155 of 298



6.0 RECOMMENDATIONS AND CONCLUSIONS 

The Stantec team has evaluated the process risks associated with the current proposed Phase 2 
upgrades.  

Raw water and filtered water flow rates were reviewed. It was noted that there was a significant flow 
discrepancy between raw water and filtered water flow, likely due to the Module 1 raw water flow meter 
issues. Design for the replacement of the flow meter is in progress. Frequent start-stop cycles were 
observed in the flow data. Granular media filtration performs best with consistent operation rather than in 
a start-stop approach. This type of operation may be hard on filters and require more backwashing, 
resulting in higher filter headloss or turbidity breakthrough impacting performance and efficiency. The flow 
evaluation presents an opportunity to evaluate the total plant production needs in an effort to peak-shave 
high plant flow operating scenarios to minimize risks during construction and operate the plant more in 
line with best practices. 

Plant performance using the AWWA Partnership for Safe Water Goals was reviewed. The results indicate 
that raw water turbidity is low and settled water turbidity and filtered water turbidity are generally low and 
well managed. However, there is an opportunity to minimize risks of potentially elevated  filter effluent 
turbidity events by constructing FTW piping and optimizing filter backwashing to minimize filter ripening 
spikes and improve filter cleaning during backwashing. It was noted that filtration has not been operated 
at a loading rate > 9 m/hr in the past three years; in order to operate for extended periods at higher 
loading rates during construction, an extended full-scale stress test at 12 m/hr is recommended. It may be 
of interest to approach this stress testing in stepwise manner, by initially testing 10 m/h, followed by 11 
m/h and finally 12 m/h should the first two tests demonstrate the ability to maintain unit filter run volumes 
at greater than 250 m3/m2. 

The existing sedimentation treatment process is expected to perform well up to approximately 520 MLD, 
with the potential for declining performance in cold water conditions at flows greater than 260 MLD. With 
two sedimentation basins offline, performance is expected to decline at flowrates greater than 130 MLD 
and 260 MLD in cold and warm water conditions, respectively. Higher settled water turbidity could result 
in shorter filter run times as a result of higher headloss accumulation rates and greater risk of turbidity 
breakthrough. Filtration performance is expected to be robust to a potential plant flow rate of 514 MLD 
with only 16 filters in service; this could potentially be increased to 617 MLD with only 16 filters in service 
if a loading rate of 12 m/hr can be demonstrated. The capacity risk of having one filter quadrant offline 
during construction is expected to be minimal, however, having two filter quadrants offline could reduce 
plant capacity to 321 MLD – or potentially 386 MLD if a filter loading rate of 12 m/hr can be demonstrated. 
The sedimentation basins provide the majority of the CT required for 0.5-log Giardia inactivation. With the 
potential for two sedimentation basins offline during construction, CT could limit plant production under 
worst-case conditions. It was noted that CT provided through the clearwell is not included in the current 
CT calculator.  

Plant stress testing was conducted on March 27, 2023 to understand the hydraulic limitations associated 
with higher flowrates with one quadrant out of service, and verify and validate any hydraulic bottlenecks 

Appendix "C" to Report PW22078(a) 
Page 42 of 74Page 156 of 298



within the system downstream of the filters. The results of the stress test demonstrated an operational 
bottleneck between 575 – 600 MLD due to chemical dosing high flow alarms; the final chlorinator was 
operating at maximum capacity precluding further increases in plant flowrate. Surcharging in the filter 
effluent channel hatch was not observed during the stress test. Some characteristic sounds of cavitation 
were observed at the high lift pump intake when operating at these flows. Additional analysis of the 
treatment performance response during this stress testing is provided in Appendix D. 

A risk matrix was developed to evaluate the likelihood and consequence of the risks identified in this 
evaluation. The following recommendations have been developed: 

• Backwashing during filter upgrades may result in design filter loading rate exceedances. 
Operations should be monitored for periods where this condition is expected to occur.  

• Raise minimum pre-chlorine residuals through pre-treatment such that sufficient contact time 
is provided under cold water conditions with reduced sedimentation capacity. UV upgrades 
could be moved ahead in the schedule.  

• Prioritize upgrades to the filtration process including upgraded underdrains and backwash 
technology, optimize the filter backwash sequence, and implement FTW infrastructure ahead 
of sedimentation upgrades. 

• Perform an extended full-scale stress test at a filtration loading rate of 12 m/hr, and complete 
a full-scale trial using a sedimentation polymer aid. The polymer aid may allow sedimentation 
to operate at a higher loading rate, which will be beneficial for the construction period when 
capacities are limited. 

• Develop an SOP for operating the Woodward WTP with only two (2) filter quadrants (or 10 
filters in service with 2 standby) where the potential plant capacity may be limited to 
approximately 320 MLD. 

• Remove tertiary flocculation stage from the Phase 2 upgrades scope. 

• Conduct further testing and investigation of VFD temperature reduction, chemical flowrates, 
and cavitation to understand impacts on discharge flowrates. 

• Evaluate the use of online streaming current or bench-scale zeta potential measurements to 
validate adequate coagulation chemistry to optimize filtration run times. 

• Given the City is considering DAF as an alternative clarification process, evaluate the 
feasibility and cost-benefit relative to sedimentation with lamella plates, and conduct pilot 
testing to validate design loading rate. 

• Complete a detailed evaluation of sedimentation/clarification technologies. Investigate the 
possibility of implementing DAF and locating in the lower stores footprint. Stantec 
understands this is currently under review with a consultant, including structural integrity of 
the sedimentation tanks and soil bearing capacity.  

Appendix "C" to Report PW22078(a) 
Page 43 of 74Page 157 of 298



• Review the construction schedule to explore opportunities for sedimentation upgrades to 
occur in the spring and summer months when sedimentation capacity is expected to be 
higher with one or two trains out of service. 

• Investigate opportunities to equalize total filter flow rates to reduce high WTP flow conditions, 
and minimize plant shut-downs and filter start-stop operation. With flow peak shaving, the 
construction schedule could be modified if higher capacity is not required through the 
summer as has been observed in recent years. 

• Replace Module 1 Flow Meter (underway) and validate that SCADA total raw water flows are 
in line with total filter flows. 

• Complete recommended testing to confirm structural integrity of concrete including 
carbonation testing and pH testing.  

• Plan for loss of 10-15% of plate modules in transport between temporary sedimentation tank 
and tank 2; set aside $240k for replacement.

Appendix "C" to Report PW22078(a) 
Page 44 of 74Page 158 of 298



 
 
 
 
 
 
 
 
 

APPENDIX A 
PLANT CAPACITY ANALYSIS 

WORKBOOK 
  

Appendix "C" to Report PW22078(a) 
Page 45 of 74Page 159 of 298



WOODWARD – FULL-SCALE WATER TREATMENT PLANT STRESS TESTING 

Objectives 

The objective of the full-scale stress testing is to evaluate capacity limitations associated with the existing 

filtration process in its pre-construction condition to understand potential flow restrictions during Phase II 

upgrades. The objective of this testing is not to optimize filter UFRV although this could be investigated 

using a similar protocol / approach, following filter upgrades with modern underdrains and air scour 

equipment, in concert with optimize coagulation chemistry. 

Each stress test will be trialed with all existing four (4) clarification trains in service- but only two filter 

quadrants of the process (i.e. 12 filters).  

The preferred filter quadrants for testing are at the discretion of plant operations. It is recommended to 

test quadrants that have representative performance of the filtration process and no known filter condition 

or operating issues. The other quadrants can either be taken offline, maintained at a low flow-rate or other 

configuration as pre-determined by the City and operations to accommodate distribution demands and 

storage levels, clearwell levels, or other supply considerations. 

The full-scale flow capacities planned to be tested at Woodward WTP include the following: 

1. 370 MLD (185 MLD per quadrant), representing current predicted process potential performance

limitation for filtration with two filter quadrants out of service and a target loading rate of 11 m/hr.

• To achieve these target filtration loading rates, it is recommended to run the testing with

11 filters online and 1 in standby.

2. 405 MLD (202.5 MLD per train), representing a filter loading rate of 12 m/h (with 11 filters online and

1 in standby); to be tested should Trial 1 at 370 MLD be successful.

• To achieve these target filtration loading rates, it is recommended to run the testing with

11 filters online and 1 in standby.

Stress testing at approximately 370 MLD and 405 MLD 

This component of the stress test requires that the plant is operated at a constant flow rate of 370 MLD 

for a duration of as long as possible (e.g., until 2 of the 11 filters enter backwash), or for a minimum 

period of 24 hours, whichever is shorter. Prior to initiating the test, filters in the test quadrants should be 

backwashed to allow for the most robust testing conditions possible. Should one filter enter backwash 

during the testing, the standby filter in the test quadrant could be brought online in an effort to extend the 

testing. 

Should testing at 370 MLD with two filter quadrants prove successful in terms of maintaining filter UFRV > 

200 m3/m2, then the testing is to be repeated at a flow condition of 405 MLD.  

It is preferred to conduct the testing during typical raw water quality conditions and not during a raw water 

quality event (e.g., lake turnover, elevated turbidity). All monitoring and performance evaluations are to be 

repeated for this set of testing as described below. 

Protocol for Full-Scale Testing 

Guidance for Operations and Conditions for Terminating the Test: 

• Submission of a Form 2 to the MECP is recommended prior to testing to notify the MECP of the

intent to test a higher flow condition on one train than current average day flows but well within

the DWWP flow rate. If additional testing is completed with a filter aid polymer, the Form 2 will be

Appendix "C" to Report PW22078(a) 
Page 46 of 74Page 160 of 298



required to notify the MECP of a process change to be trialed on two filter quadrants of the full-

scale process with the addition of the polymer to the stage-2 flocculation basin (dose to be 

informed by jar-testing). 

• Cleaning of sedimentation basins is recommended prior to the test.

• Calibration of instrumentation (turbidity meters, temperature probes, pH probes) to be completed

prior to testing.

• Filter effluent turbidity set-point programming could be increased to 0.20 NTU

o This will allow for an evaluation of the rise in headloss accumulation and/or filter effluent

turbidity during the test to 0.15 NTU (half the MAC of 0.3 NTU).

• The test is to be initiated with 11 filters online and one (1) filter on stand-by

o All filters to be backwashed prior to initiating testing

o The stand-by filter is to be brought online should one (1) filter go out of service.

• Target flow rates should be achieved in a step-wise approach (e.g., by increasing plant flows by

50 MLD at a time before achieving steady state operation at the given test flow rate) so as not to

disrupt process performance due to a flux in plant flow rate

• The test is to be terminated should one of the following conditions arise:

o If two (2) of the initial in-service filters are offline (or three [3] filters offline in total) /

backwashing AND the filter effluent turbidity reaches 0.15 NTU

o CT calculations are not met

Zeta-Potential Monitoring and Coagulant Dose Adjustments to be Completed by Operations Staff 

It is also recommended to use zeta-potential to uphold appropriate coagulation chemistry through 

sedimentation during testing.  

During the testing, zeta-potential parameters should be monitored three times a day (e.g. every 4 hours at 

8 am, 12PM, and 4 PM) in the post-coagulated water (downstream of flash mixing) of the Test Train. A 

set point of >-8 mV is recommended to be upheld during testing. 

During the testing, coagulant doses should be adjusted to maintain the optimal post-coagulation zeta 

potential set-point. 

Response action: 

• Should zeta potential measurements in the raw water decline, or post-coagulation decline to become

more negative than the set-point or approximately -5 mV, coagulant dose should be increased.

• Should zeta potential measurements in the raw water increase, or post-coagulation increase to

become more positive than the set-point, or approximately +3 mV, coagulant dose should be

decreased.

Evaluation of Results 

Following the testing, Stantec will submit a request for SCADA data including the following parameters: 

• Raw water

Appendix "C" to Report PW22078(a) 
Page 47 of 74Page 161 of 298



− Turbidity 

− Temperature 

− pH 

• Coagulation 

− Chemical Doses 

− pH 

• Settled water turbidity 

• Filtration (for filters in service): 

− Flows 

− Runtime 

− UFRV 

− Effluent Turbidity 

− Headloss 

• Operations log containing observations made during the course of each trial and particularly during 

backwashing events – a description of the reason for terminating each filter run (e.g., headloss, 

turbidity breakthrough, time, other).  

The preferred increment for SCADA data will be determined following observations made during full-scale 

testing. 

Laboratory parameters to be requested include: 

• Grab sampling for raw water, settled water, and filter effluent UVA 

Reliable performance will be evaluated against the following criteria: 

• UFRVs greater than 200 m3/m2 while maintaining filter effluent turbidity <0.1 NTU. 

Should the stress test need to be terminated prior to achieving the target UFRV condition, a review of the 

rate of filter headloss accumulation, and increased settled water turbidity conditions will be completed. 

 

Appendix "C" to Report PW22078(a) 
Page 48 of 74Page 162 of 298



 
 
 
 
 
 
 

APPENDIX B 
FLOW ANALYSIS 

  

Appendix "C" to Report PW22078(a) 
Page 49 of 74Page 163 of 298



APPENDIX B 

The City communicated that the accuracy of the Module 1 Raw Water Flow Meter is poor at high flow 
rates. Operations staff have observed that this flow meter it is often off by 10 to 40 MLD due to heavy 
turbulence upstream of the flowmeter; accuracy is improved at lower flow rates. This magnetic flow meter 
has a butterfly valve and a proximal pipe elbow which are known to be problematic for accurate flow 
readings. It is understood that the Module 2 flow meter is a Venturi and has better accuracy, and that 
there is an ongoing project to replace the Module 1 Raw Water Flow Meter.  

Table B-1: Seasonal Maximum and Average Raw Water and Total Filter Flow Rates (2022) 

Process Flows (MLD) Raw Water (MLD) Filtration (MLD) 
Year Month Maximum Average Maximum Average 
2022 January 340 201 326 194 
2022 March 241 194 274 199 
2022 July 433 314 439 243 
2022 October 370 293 472 206 

 

Figure B-1: Raw Water Flow and Total Filter Flow Percentile Plot Demonstrating 
Discrepancy Between SCADA Flow Values 

 

Appendix "C" to Report PW22078(a) 
Page 50 of 74Page 164 of 298



 
 
 
 
 
 
 
 
 
 

APPENDIX C 
DISSOLVED AIR FLOTATION 

EVALUATION 
 
 

  

Appendix "C" to Report PW22078(a) 
Page 51 of 74Page 165 of 298



APPENDIX C 

PRELIMINARY REVIEW OF ALTERNATIVE CLARIFICATION TECHNOLOGIES 
FOR WOODWARD WTP 

Stantec reviewed the potential unit process capacity that could be achieved by upgrades for either 
enhanced sedimentation basins with lamella plates or dissolved air flotation (DAF). 

Enhanced Sedimentation with Lamella Plates 

The proposed upgrades for sedimentation with lamella plates were assumed to have a plate coverage 
area of 45% (conservatively). With two (2) or three (3) upgraded trains in service, the estimated capacity 
would increase to approximately 572 MLD and 859 MLD, respectively. This is expected to meet projected 
demands beyond 2050. However, upgrading only two (2) trains, as planned for the Phase 2 Upgrades, 
will not enable the plant to achieve the targeted 650 MLD maximum capacity. 

If the goal of the upcoming construction activities is to achieve a reliable process capacity of 909 MLD 
long-term, then the capital costs for sedimentation upgrades with lamella plates may be misplaced. As the 
capacity graph below indicates, with one train out of service (e.g., for maintenance), the plant capacity 
would be reduced to 286 MLD after the Phase 2 upgrades, or 859 MLD long-term, which may not meet 
the objective of the construction activities. There may be other, high-rate, technologies that can achieve 
the same or higher capacity in a lower footprint. 

Appendix "C" to Report PW22078(a) 
Page 52 of 74Page 166 of 298



 

Figure C-1: Unit process capacity potential with number of pre-treatment trains out of service with 
Woodward WTP upgraded sedimentation with lamella plates 

Table C-1: Unit process capacity potential and risks for sedimentation upgrades with lamella 
plates 

 

Dissolved Air Flotation Retrofit 

A preliminary conceptual evaluation of the potential unit process capacity for DAF at Woodward required 
a preliminary markup of alternative process unit configurations. Understanding that typically 11 m is the 
maximum approximate acceptable width of a DAF basin, the following conceptual layouts were prepared 
to either consider DAF upgrades within the existing sedimentation basins or in the footprint of the lower 

Appendix "C" to Report PW22078(a) 
Page 53 of 74Page 167 of 298



stores. This preliminary evaluation assumed a conservative DAF loading rate of 18 m/h, although many 
installations with comparable raw water quality have demonstrated good performance at loading rates of 
26 m/h or higher. 

          

Figure C-2: Preliminary conceptual schematic of DAF unit process layouts; retrofit into existing 
sedimentation basins (LEFT) and greenfield construction in location of existing lower stores 
(RIGHT). 

The results of this review suggest that, conservatively, 13 DAF units (11x16 m each with 1 standby) could 
achieve the plant rated capacity of 909 MLD, while nine (9) units could achieve the capacity of 608 MLD, 
and seven (7) units could achieve 456 MLD. Higher loading rates could reduce these estimates by 20% 
or more. 

Appendix "C" to Report PW22078(a) 
Page 54 of 74Page 168 of 298



 

Figure C-3: Conceptual unit process capacity potential for dissolved air flotation upgrades at 
Woodward WTP (6 units per train) 

EVALUATION OF ALTERATIVE CLARIFICATION TECHNOLOGIES 

To evaluate the best available technology for upgrading the clarification process at Woodward WTP with 
respect to the existing treatment processes in place (coagulation, flocculation, filtration) and the raw water 
quality, Stantec conceptually reviewed and scored evaluation criteria associated with sedimentation 
upgrades with lamella plates and DAF upgrades (either retrofit or at the lower stores). The details of that 
analysis are summarized in Table C-2 and Figure C-4 below.  

Overall, the results of this conceptual review suggest that DAF is expected to provide operational and 
performance benefits over enhanced sedimentation with lamella plates. The potential advantages for a 
DAF upgrade at Woodward WTP may include: 

• Higher rate process able to achieve a higher loading rate and capacity in a given footprint, 
potentially minimizing construction activities and leaving land available for potential future uses 
(e.g., treatment for emerging contaminants, filter backwash recycle holding tanks) 

• A more robust technology process for the management of potential algae blooms 

Appendix "C" to Report PW22078(a) 
Page 55 of 74Page 169 of 298



• Potential for minimizing chemical consumption where the use of a sedimentation polymer aid 
would not be required, but could benefit operation of enhanced sedimentation 

• Potential for more streamlined operations and maintenance burden. While DAF would have 
higher energy costs and maintenance associated with saturators and compressors which require 
annual maintenance shut-downs, lamella plates could require routine washing of the plate and/or 
operation of an automated aeration cleaning system which would also require maintenance and 
operation in itself.  

It is understood that the City has plans underway to conduct pilot testing for DAF at Woodward WTP and 
conceptual layouts for DAF retrofitting, and Stantec is in support of this approach to understanding the 
best approach to addressing sedimentation shortfalls for Woodward WTP. 

 

Figure C-4: Conceptual evaluation of alternative clarification technologies for Woodward WTP. 

 

Appendix "C" to Report PW22078(a) 
Page 56 of 74Page 170 of 298



Table C-2: Summary of results of conceptual evaluation of alternative clarification technologies 
for Woodward WTP. 

 
Evaluation 

Scores 
Alternatives  

 1 2 3  

Evaluation 
Criteria 

Do Nothing.* Enhanced 
Sedimentation with 

Lamella Plates 
Retrofit (Proposed) 

Dissolved Air 
Flotation (DAF) - 

Retrofit or 
Construction in 

Lower Stores 

Total 
Potential 

score 

Relative Capacity 
Improvement 
Potential 

1 2 3 3 

Technology 
Robustness 

4.5 6 8 9 

Turbidity 2 2.5 3  
Organics 1.5 2 2  

Algae 1 1.5 3  
Pilot Testing 3 3 2 3 
Footprint 2 1 3 3 
Relative O&M 
Burden 

2.5 1 1.5 3 

GRAND TOTAL 
SCORE 

13 13 17.5 21 

 

Appendix "C" to Report PW22078(a) 
Page 57 of 74Page 171 of 298



 
 

APPENDIX D 
STRESS TESTING ANALYSIS 

 
 
 

 

Appendix "C" to Report PW22078(a) 
Page 58 of 74Page 172 of 298



APPENDIX D 

SUMMARY OF PROCESS PERFORMANCE DURING STRESS TESTING 

Introduction 

As described in Sections 4.3 and 4.4, a brief stress test was performed at Woodward WTP in March 
2023. A review of the pre-treatment unit process performance in response to that testing is provided 
below. It is noted that during the testing, Filters 1 through 6, 21, and 22 were offline. SCADA data was 
provided in 1 minute increments to support this analysis. 

A summary of the raw water temperature and pH conditions through the plant is provided below in Table 
D-1. In general, the test was performed at cold water conditions which are theorized to produce more 
challenging conditions for sedimentation performance.  

Table D-1. Summary of Raw Water Temperature and Plant pH Values During Testing 

Test Conditions Value Stdev Count (n) 
Temperature, Raw Water (degrees C) 2.15 0.007 10 

pH, Raw Water 8.11 0.039 20 
pH, Settled Water (1) 7.52 0.018 300 

pH, Settled Water (2) 7.48 0.022 300 

pH, HLPS (1) 7.37 0.037 300 
pH, HLPS (2) 7.29 0.007 300 

Raw Water Turbidity 

Raw water turbidity was found to increase during the test as flow rate was increased as shown in 
Figure D-1., and a correlation between plant flow (total filter flow as this is known to be more accurate) 
and raw water turbidity was identified as shown in Figure D-2. 

Appendix "C" to Report PW22078(a) 
Page 59 of 74Page 173 of 298



 

Figure D-1. Trendline of raw water turbidity and plant flow during stress testing. 

 

Figure D-2. Relationship between raw water turbidity and total plant flow during testing. 

PACl Dosing 

During testing, operators reported that there were issues with the coagulant pumps maintaining the target 
flow pacing for continuous, sustained coagulant dosing. The trend for the ratio of plant flow rate to PACl 
pump discharge flow during the testing is presented in Figure D-3. This demonstrates that the ratio 
significantly declined once the plant was running above about 400 MLD and all four (4) PACl pumps 
followed the same declining trend at the higher flow rates. Additionally, the maximum PACl pump speed 
feedback approached 80% once flows were greater than or equal to 550 MLD (Figure D-4). 

Appendix "C" to Report PW22078(a) 
Page 60 of 74Page 174 of 298



 

Figure D-3. Ratio of Plant Flow to PACl Pump Flow during stress testing. 

 

Figure D-4. Maximum PACl pump speed feedback during stress testing. 

Sedimentation 

Throughout the testing, the loading rate of sedimentation was increased in a step-wise approach from 
approximately 1.0 m/h to briefly above 2.0 m/h which is the maximum sedimentation surface overflow rate 

Appendix "C" to Report PW22078(a) 
Page 61 of 74Page 175 of 298



(SOR) recommended by the MECP (Figure C-5) (based on the value of a surface area of 2,710 m2 per 
train). 

While average settled water turbidity did rise for both sedimentation basins over the course of the brief 
test, the maximum turbidity value observed was <0.8 NTU as shown in Figure D-6. The scatter plot in 
Figure C-5 shows a gradual increase in the trend of settled water turbidity at higher plant flows. 
Therefore, extended operation at future projected demands anticipated during construction is 
recommended to understand the longer term robustness of sedimentation when one or more trains are 
scheduled to be offline. 

Finally, higher settled water turbidity was observed on Side 2 than on Side 1 which may be the result of 
the accuracy of the instrumentation sample line, instrument maintenance (e.g., potential clogging of the 
line), a difference in sludge blanket at the test initiation, or represent a true difference in performance 
between the two sides (Figure D-7). 

 

Figure D-5. Settled water turbidity trends during testing while increasing plant flow and 
sedimentation loading rate. 

 

Appendix "C" to Report PW22078(a) 
Page 62 of 74Page 176 of 298



 

Figure D-6. Average and maximum settled water turbidity observed during brief stress 
test modes. 

 

Figure D-7. Scatter plot of settled water turbidity and plant flow during stress testing.  

 

Appendix "C" to Report PW22078(a) 
Page 63 of 74Page 177 of 298



Filtration 

Due to the short duration of this stress testing, an evaluation of filter efficiency, robustness, or unit filter 
run volume (UFRV) is not practical. To further evaluate these process capabilities, a longer and sustained 
stress test is recommended. Overall, due to filtration programming controls, filter effluent turbidities were 
maintained below 0.1 NTU (radar Figure D-8 showing the results only for even numbered filters in 